
Usermanual
i-Run 3.0

r e
eb

ok
fit

ne
ss

eq
ui

p
m

en
t.c

om

RFE International Ltd
The Performance Centre
8 Clarendon Drive
Milton Keynes MK8 8ED
United Kingdom

Customer Support
0800 440 2459
techsupport@rfeinternational.com

reebokfitnessequipment.info

Assembly Guide



Reebok i-Run 3.0

01
reebokfitnessequipment.com

Assembly

Customer Support
0800 440 2459
techsupport@rfeinternational.com

Thank you for choosing Reebok. Before you get 
started, please read these instructions carefully. 
If you experience any difficulties, our support  
team will be happy to help – or check out our  
website at reebokfitnessequipment.com

Welcome from  
Reebok Fitness

Important note:
Consult your doctor before starting any exercise programme. If you feel any sickness, chest 
pain, dizziness or breathlessness during your training, stop exercising and consult your 
doctor immediately.

If you have any further queries please contact our customer support team on the details 
provided either at the foot of this page or on the back of the manual.



Reebok i-Run 3.0 Reebok i-Run 3.0

03
reebokfitnessequipment.com

02
Customer Support 0800 440 2459

Assembly

01 03

0402



Reebok i-Run 3.0 Reebok i-Run 3.0

05
reebokfitnessequipment.com

04
Customer Support 0800 440 2459

05 07

06 08

Assembly



Reebok i-Run 3.0 Reebok i-Run 3.0

07
reebokfitnessequipment.com

06
Customer Support 0800 440 2459

09

10

Assembly

UPDATE INFORMATION
Assembly

Pull

LOCK

STEP 02 STEP 04



Reebok i-Run 3.0 Reebok i-Run 3.0

09
reebokfitnessequipment.com

08
Customer Support 0800 440 2459

PART NO. PART DESCRIPTION QTY

101 Console Housing (Upper) 1

102 Console Housing 1

103 Rotators Plate � 1

104 Rotators Plate � 1

105 Safety Key 1

106 Mp3 Connect Wire 1

107 Overlay 1

201 Upright Post (L) 1

202 Upright Post (R) 1

203 Computer Frame 1

204 Handle Pulse 2

205 Main Cable 1

206 Stand Post Cable 1

207 Handle Bar  Right 1

208 Handle Bar  Right 1

209 Handle Bar  Left  1

210 Handle Bar  Left  1

211 Ezfit Tension Knob 2

212 Bolt Stator 2

213 Spring 2

214 Stationary Shaft Set 2

215 Upright Post Cover(L) 1

216 Upright Post Cover(R) 1

217 Handle 2

218 Turnbuckle 2

219 Spring 14.6×1.8×20 2

220 Flat Head Screws 2

221 Ellipse End Cap 2

222 Foam 2

223 Round Bushings 2

PART NO. PART DESCRIPTION QTY

401 Motor COVER(LOWE) 1

402 Motor cover(up) 1

403 Decorated cover 1

404 Side rail 2

405 Running deck 1

406 Rear cover(L) 1

407 Rear cover(R) 1

408 T shape slider 6

409 Central side rail 2

410 Running belt 1

501 Incline frame 1

502 Wheel62 2

503 Shock absorber 2

504 Foot pad 2

505 Pivot pin 2

506 Clamp spring 2

507 Metal plug 2

601 Manual Incline frame 1

602 Bushings 2

603 Wheel 46 2

701 Motor base frame 1

702 Motor 1

703 Square cushion 4

704 Speed sensor 1

801 Philips C.K.S.self-tapping 13

802 Philips C.K.S.self-tapping 14

803 Philips C.K.S.self-tapping 4

804 Allen socket head full 2

805 Philips C.K.S. full thread 
screw M4*10

12

PART NO. PART DESCRIPTION QTY

301 Platform frame 1

302 Rear roller 1

303 Front roller  1

304 Square cushion 8

305 Round guider 8

306 Motor belt 1

307 Column cushion 2

308 Cable tray(l) 1

309 Cable tray(r) 1

310 Switch 1

311 Rest switch 1

312 Base for power cord 1

313 Controller fixing plate 1

314 Controller 1

315 Wire guider 2

316 Ferrite 2

317 Filter(if with ce) 1

318 Choke (if with ce) 1

319 Wire 1

320 Supporting foot cover(l) 1

321 Supporting foot cover(r) 1

322 Bracing tube frame(l) 1

323 Bracing tube frame(r) 1

324 Supporting foot(l) 1

325 Supporting foot(r) 1

326 Foot plug 1

327 Power cord 1

328 Wiring 5

329 Wire (red) 1

330 Wire (black) 1

PART NO. PART DESCRIPTION QTY

806 Philips full thread screw 2

807 Philips C.K.S. full THREAD 10

808 Allen C.K.S half THREAD 2

809 Flat Washer 8 13

810 Hex self-fix nut M8 4

811 Allen socket full THREAD 2

812 Spring washer 8 4

813 Philips self-tapping 38

814 Washer 5 1

815 Allen socket full THREAD 3

816 Flat washer 14 2

817 Allen socket head full 2

818 Philips full thread screw 8

819 Allen socket head half 2

820 Flat washer 10 4

821 Hex self-fix nut M10 4

822 Allen C.K.S full thread 2

823 Allen socket full thread 6

824 Allen socket full thread 2

825 Philips self-tapping screw 4

826 Hex nut M8 2

827 Hex nut M6 2

Parts List



Reebok i-Run 3.0 Reebok i-Run 3.0

11
reebokfitnessequipment.com

10
Customer Support 0800 440 2459

Exploded Diagram



Reebok i-Run 3.0 Reebok i-Run 3.0

13
reebokfitnessequipment.com

12
Customer Support 0800 440 2459

Folding Transport/Correct Use

I IIPull

Pull

III IV

V VI


